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mounting parts for engine and AFP,AWW,AZG,
transmission AVH,AWP,BDF,
BBW,BEV
diesel eng.:
ALH, BEW
1 1J0 199 313 J sub-frame
with rubber mounting
F >> 9M-2-999 000%* 1
(1) 1J0 199 313 M sub-frame
with rubber mounting
F 9M-2-999 001>>* 1
as required use: N 102 466 03 2
N 908 106 01 2
2 1J0 199 429 bonded rubber mounting 2
3 N 907 528 01 bolt, hex. hd. (combi.) M14X1,5X63 2
4 N 907 349 01 bolt, hex. hd. (combi.) M14X1,5X95 2
(5) 1J0 199 262 BG engine mounting right 1 |AFP,BDF
(5) 1J0 199 262 BF engine mounting right 1 |ALH,AWW,AZG,
AVH, BBW, BEW,
BEV
(5) 1J0 199 262 CL engine mounting right 1 |AwWP
6 + N 105 167 01 bolt, hex. hd. with shoulder, M10X55-SW16A 2
self-locking
7 1J0 199 588 B support right 1 |AFP,AWW,6AZG,
AVH,AWP.ALH,
BBW,BEW, BEV
7 1J0 199 358 A support right 1 |BDF
8 + N 101 559 01 bolt, hex. hd. with shoulder M8X20 2
(9) 1J0 199 555 AJ gearbox mounting left 1 |manual-
transmiss:
ALH,AWW,AZG,
AVH,BBW, BEV
(9) 1J0 199 555 AP gearbox mounting left 1 |manual-
transmiss:
AWP
(9) 1J0 199 555 BB gearbox mounting left 1 |5 speed-
automatic:
AWP, BEW
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(9) 1J0 199 555 AH gearbox mounting left 1 |automatic:
ALH,AWW,AZG,
AVH, BBW

(9) 1J0 199 555 AN gearbox mounting left 1 |AFP

(9) 1J0 199 555 BC gearbox mounting left 1 |5 speed-
automatic:
BDF

(9) 1J0 199 555 BP gearbox mounting left 1 |manual
transmission
BDF

(9) 1J0 199 555 BS gearbox mounting left 1 |manual
transmission
BDF

10 + N 905 969 02 bolt, hex. hd. with shoulder, M10X55-SW16KL 2

self-locking

11 + N 101 559 01 bolt, hex. hd. with shoulder M8X20 2

12 038 199 207 H support right 1 |ALH,AWW,6AZG,
AVH,BBW, BEV

12 038 199 207 H support right 1 |manual-
transmiss:
AWP

(12) 06A 199 207 C support right 1 |5 speed-
automatic:
AWP

(12) 038 199 207 AG support right 1 |BEW

(12) 1J0 199 354 F bracket right 1 |AFP

(12) 1J0 199 354 F bracket right 1 |BDF

(12) 1J0 199 354 B bracket right 1 |5 speed-
automatic:
BDF

13 + N 907 124 01 bolt, hex. hd. with shoulder M10X85 2 |ALH,AWW,AZG,
AVH, AWP,BBW,
BEW,BEV

(13) N 104 043 04 bolt, hex. hd. with shoulder M10X30 3 |AFP,BDF

14 + N 102 098 01 screw, hex. hd. BM10X112 1 |ALH,AWW,AZG,
AVH,AWP, BEW,
BBW, BEV

page: 002 EPIS 270

et _text.frm



ETKA

Ly

Auoi

Model Year MG: SG: lllustration Restrictions Update
23:45 23.04.2005
JEM 05 1 99 199-20 >>9M-5-1499| 621
Pos Part Number Name Remarks Qty Model
15 N 102 096 03 bolt, hex. hd. with shoulder M12X1,5X65 2
16 1J0 199 117 P bracket left 1 |manual
transmission
(17) 1J0 199 117 N bracket left 1 |4 speed
automatic
(17) 1J0 199 117 AG bracket left 1 |5 speed-
automatic
(17) 1J0 199 117 AK bracket left 1 |BDF
18 1J0 199 359 D support for transmission 1 |manual
transmission
19 N 019 700 2 bolt, hex. hd. with shoulder M8X30 2 |manual
transmission
20 + N 015 083 11 shouldered hex. nut M8 1 |manual
transmission
21 + N 104 062 02 bolt, hex. hd. with shoulder, AM10X80MK-SW16 3 |manual
self-locking transmission
(22) + N 905 970 01 bolt, hex. hd. with shoulder M10X70-SW1lé6 2 |automatic
(23) N 907 076 01 double hex. hd. bolt AM10X70-M8X20 1 |automatic
24 N 102 096 03 bolt, hex. hd. with shoulder M12X1,5X65 2
25 1J0 199 851 AA support rear 1 |manual-
transmiss:
AWW,AZG,AVH,
AWP, BBW,BEV
1J0 199 851 aMm support rear 1 |BDF
(25) 1J0 199 851 P support rear 1 |AFP
(25) 1J0 199 851 R support rear 1 |5 speed-
automatic:
BDF
(25) 1J0 199 851 R support rear 1 |BEW
(25) 1J0 199 851 N support rear 1 |automatic:
APH,AWW,AZG,
AVH,AWP,BBW,
BEV
(25) 1J0 199 851 AB support rear 1 |ALH
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26 + N 102 683 02 bolt, hex. hd. with shoulder AM8X45 2
27 N 102 466 03 bolt, hex. hd. with shoulder M10X30-SW16 1
27 N 102 466 04 bolt, hex. hd. with shoulder M10X30-SW16 1 |6 speed-
transmission
28 + N 905 970 01 bolt, hex. hd. with shoulder M10X70-SW16 1
28 N 905 970 02 bolt, hex. hd. with shoulder M10X70-SW16 1 |6 speed-
transmission
31 N 102 466 03 bolt, hex. hd. with shoulder M10X30-SW16 4
33 N 908 106 01 rivetted cap nut M10 4
--- END -- -
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